ABDOMINAL




PARTS LIST

ITEM | QTY |PART NO Paraong P/N DESCRIPTION Chinese Description
1 1 |52678PA-B_ |P20-3047 PTD ASSY, AB MAIN FRAME EEILE L
2 1 |52810PA-A  |P20-3046 ASSY, AB TOWER FAEEEE A
3 1 [52337PA-A  |P20-3015 PTD ASSY, SR-AB BASE CONNECTOR PR
4 52003001 WASHER, 3/8" SAE CURVED P EES]
5 5 [2006424 BOLT, 3/8-16 X 6-1/4" (159mm) SOCKET HEAD W/NP  [/NAEKESIES% 3/8"x 6-1/4"L BHH %
6 28 12001101 WASHER, FLAT 3/8 SAE ST ZN ST H]20X10.5X1.0T
7 4 2005410 BOLT, 3/8-16 X 2-3/4" (70mm) SOCKET HEAD NP B IRAS 3/8"x 2-3/4"L
8 3 (2005409 BOLT, 3/8-16 X 2-1/2" (64mm) SOCKET HEAD INERE R4S 3/8"x 2-1/2"L
9 9 (2001201 NUT, 3/8-16 LK ST ZN [ERERRNE3/8"-16x11T
10 1 5233901-A  |P04-2856 WLDMT, SR-AB UPPER CONNECTOR T
11 1 [5221401-A  |P02-4251 PLATE, 50 X 155 X 4MM EE R
12 2 |52687PA-A  |P20-3048 PTD ASSY, SWIVEL PULLEY w5 4H
13 2 (2003401 RETAINING RING, 25MM EXTERNAL CHIH0 STW-25
14 1 |5212601-C  |P06-2151 COVER, TOWER BASE VAR A
15 1212004802 SCREW, 10-32 X 1/2" (12MM) PAN HEAD W/NP KB FI84#10-32x1/2"L BEis%
16 2 [5209701-A  [P01-3735 GUIDE ROD, 19 DIA X 1315 HEEE
17 10 |52101PA-B_ |P10-0778 PTD ASSY, 15 LB WEIGHT PLATE BEEER
18 1 [5250101-C  [P20-2999 ASSY, 10 PLATE HEAD PLATE R4
19 1 |5218201-D  |P20-2988 ASSY, 7.5LB INC. WEIGHT [iEERs ]
20 2 [5209801-A  [P06-2144 BUSHING, GUIDE ROD RETAINER HIFtEEE
21 2 [5095301-A  [A05-0212 SHAFT COLLAR, GUIDE ROD EEEE
22 2 [5098201-A  [P06-0034 CUSHION, WEIGHT STACK [EdiEsay
23 1 [5304401-A BELT, AB TOWER &
24 1 |5281101-A WLDMT, 4.5 DOUBLE PULLEY LAY
25 2 [5208201-A  [P02-4266 PLATE, BELT CLAMP EE R
26 2 12005404 BOLT, 3/8-16 X 1-1/4" (32mm) SOCKET HEAD ISR IR 3/8"x 1-1/4"L
27 3 [5094501-B  [P06-0961 PULLEY, 4-1/2 X 25 WAL T
28 1 |5297701-A LABEL, WEIGHT STACK 15LBS WEEER
29 1 [5212801-B  |P10-0784 SHROUD, TOWER FRONT - RH E%E%Z%
30 1 [5212901-B  |P10-0785 SHROUD, TOWER FRONT - LH JEHIELY
31 4 [5213201-B  [P06-2146 MOUNT, 19MM ID STANDOFF BEE
32 4 (2005405 BOLT, 3/8-16 X 1-1/2" (38mm) SOCKET HEAD ISR E IR 3/8"x 1-1/2"L
33 2 [5214601-C  [P06-2135 COVER, PULLEY 152MM DIA SEE
34 2 |5217601-A  |P06-2208 WASHER, RUBBER 19 ID X 250D X 3 EHH
35 2 [5216301-A  [P08-0165 SPACER, FLNG 16.2 X 10.2 X 7.5 TIEEE
36 1 [5304301-A CABLE ASSY, AB %
37 2 [5304501-A  [P12-0214 ASSY, AB STRAP G\ iid
38 2 |5280001-A  |P06-2262 HOUSING, CABLE END COUPLER iz EE
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39 2 [5279901-A  [P05-1010 AL CORE, CABLE END COUPLER Sl 2 E AT

40 2 (2003104 P05-1015 BOLT, 3/8 DIA X 15MM SHOULDER PR A 244

41 1 [5297001-A  |P10-0783 ASSY, REAR SHROUD [EEE4

42 1 15294801-A ASSY, AB PLACARD BB & s ER

43 1 [5294601-A  [P20-2990 ASSY, TOWER CAP R E A

44 2 |5244001-A  |P06-2155 TRAY, TOWER CAP - LARGE MR EL

45 1 [5244101-A  |P06-2156 TRAY, TOWER CAP - SMALL B E

46 1 |5248101-A  |P07-0436 PAD, LARGE SEAT B

47 8 12006404 BOLT, 3/8-16 X 1-1/4" (32mm) SOCKET HEAD W/NP INEREIEAR 3/8"x 1-1/4"L Bhfit T4
48 1 |5246201-B  |P07-0434 PAD, SMALL SEAT JRE

49 1 [5263001-A  |P07-0438 PAD, LUMBAR iy

50 1 [5267801-A  [P04-2881 AB MAIN FRAME WELDMENT EELE

51 4 P05-0204 FLANGE BEARING JEREE A

52 1 5205401-A  |P06-2129 END CAP, FLATOVAL BEEIEZE

53 2 P03-0616 SLEEVE EE

54 1 [5294101-A P06-2256 Main Frame Leveler R

55 1 BOLT, 3/8-16 X 3-3/4" (95mm) SOCKET HEAD NP EIRAS 3/8"x 3-3/4"L
56 1 P06-0134 PLUG ZE

57 12 AVK INSERT g

58 12 WASHER, FLAT 16 X 6.5 X 1.0T IR E]16X6.5X 10T
59 1 [5293901-B  |P06-2254 FOOT, TOWER il

60 4 (2006503 BOLT, 1/4-20 X 3/4" (19mm) SOCKET HEAD W/NP PNEREEAS 1/4"x 3/4"L BET%
61 1 [5281001-A  |P04-2880 AB TOWER WELDMENT EEILE

62 1 5223801-B  |P04-2813 PLATE, LIMIT [k &

63 1 P06-0014 BUMPER LR fEER

64 8 WASHER, FLAT 12 X 5.2 X1.0T IR E]12X5.2X 10T
65 2 BOLT, 3/8-16 X 3-1/2" (89mm) SOCKET HEAD NP EIRAS 3/8"x 3-1/2"L
66 6 |5248501-A  |P08-0121 SPACER, FLNG 16.2 X 10.1 X 6 TIEEE

67 4 [5213001-A  |P06-2143 CUSHION, SHROUD HOLDER LR fEr A

68 2 [5203801-A  |A06-0231 BELT PULLEY R i

69 2 BOLT, 3/8-16 X 2" (51mm) SOCKET HEAD INFRE R4S 3/8"x 2'L
70 1 [5233701-A  [P04-2857 SR-AB BASE CONNECTOR HEBE

71 1 [5226901-A  |P06-2136 TREAD COVER il

7 2 [5268701-A  [P04-2882 SWIVEL PULLEY WELDMENT LAY

73 1 [52102PA-B_ |P10-0777 15LB HEAD PLATE AR%4

74 1 |5210901-A  |P10-0781 SELECTOR STEM e

75 1 [5303701-A  |P02-4395 LANYARD CLIP +H

76 1 |5211301-A  |P03-1946 BELT CLAMP ol

77 1 P05-0187 CLEVIS PIN R S

78 1 |5211201-B  |P06-2134 BELT CLAMP HOUSING FHRBIH

79 2 [5218401-B  [P06-2145 BUMPER EdiEEs
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80 15245301 P11-0183 WEIGHT STACK SELECTOR PIN eI AH

81 2 BOLT, 3/8-16 X 1-3/4" (45mm) SOCKET HEAD W/NP ANEE IR 3/8"x 1 3/4"L Bhfit%
82 1 [52180PA-C  |P10-0780 7.5LB INC. WEIGHT e

83 1 |5218101-A  |P05-0991 PIN, 7.5LB INC. WEIGHT THEEEE

84 1 |P46609-101  |A05-1079 SPRING [R5 5

85 1 [5244901-C  [P06-2132 KNOB, 7.5LB INC. WEIGHT THEHHEE

86 1 [5243801-C  |P06-2152 TOWER CAP AR

87 1 P10-0098 BADGE B
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#19 P/N 5218201-C ASSY, 7.5LB INC. WEIGHT

#12 P/N 52687PA-A PTD ASSY, SWIVEL PULLEY

#3 P/N 52337PA-A PTD ASSY, SR-AB BASE CONNECTOR




#43 P/N 5294601-A ASSY, TOWER CAP
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#2 P/N 52810PA-A ASSY, AB TOWER

#18 P/N 5250101-B ASSY, 10 PLATE HEAD PLATE

#1 P/IN 52678PA-A PTD ASSY, AB MAIN FRAME
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